Parts List
ITEM Ty PART NUMBER DESCRIPTION
1 1 TE-O9000-26 Vision Target
2 1 TE-0S000-21 Target Mount
3 1 TE-0S000-20 End Cap
4 1 TE-0S000-19 Trailer Tongue
5 4 |TE-09000-18 Burnper Noodle (Small)
5] 2 |TE-QS000-17 Bumper Plate (Small)
7 12 |TE-0S000-16 Bumper Maount
8 8 |TE09000-15 Bumper Noodle B
9 4 TE-0S000-14 Bumper Plate
10 2 TE-09000-10 Upright 6
11 2 TE-0S000-09 Upright 5
12 2 TE-0S000-03 pright 4
13 2 TE-0S000-07 Upright 3
14 2 TE-09000-06 pright 2
15 2 TE-0S000-05 Upright 1
16 1 TE-09000-04 Center Tube
17 2 TE-0S000-03 Wheel Mount
18 1 TE-0S000-02 Bottomn Plate
19 1 TE-09000-01 Top Plate
20 2 |PP-00030 2009 FIRST Wheel w/ bearings (p/n AM-210) [
21 4 3/8" Flat Washer
22 1 1/4-20 Wing MNut
23 1 HHCS 1/4-20 X 5" Zinc Plate
24 5 mut, Nylock 1/4-20 Zinc Plate
25 5 Hex head bolt 1/4-20 % 750"
26 AR 1-1/4" Deck Screw
27 2 HHCS 3/3-16 x 2.75" Zinc Plate
28 2 Nut, MNylock 3/8-16 Zinc Plate
DR AN
dfoster 12/8/2008 FIRST
(CHECKED 200 Bedford Street, Manchester, NH 03101
(603) 666-3906 - FAX (603)666-3907 A
UMLESS OTHERMWISE SPECIFIED
TOLERANEES: (INCHES) TITLE
FRAC. +/-1/32
2009 FRC Tearn Trailer
.00 +/- .01
SIZE |DWG NO REV
.000 +/- 005 D TE-09000
ANGULAR +/- .25 Deg. SCALE

2

SHEET 1 OF 8
1



i} | 7 | 5] | 5 &7 4 1 3 | 2
13 1/8
= b1 5/8 —=
|
f
Small Bumper
Bumper - Normal
4 per Trailer
131/8
15— T
STEP 1: Attach Bumper Mounts to Bumper +
Plates using a 1-1/4" Woaod Screw.
f
L~
STEP 2: Use 3M Spray Adhesive (o similar) to
4 attach noodles to Bumper Plate during asembly.
\d Bumper - Small (Right)
1 per Trailer
Material: Cardura Nylon {or similar) as required
e 131/
ar
Smal\ Bumper T 158
a4
i

STEP 3: Wrap 1000 Denier Cordura Fabric {or other fabric)
around assembled bumper, and staple to bumper plate.

Bumper - Small (Left)

1 per Trailer
MNotes:
1. Bumper ccnstruction similar for small or normal sized bumpers.
DR AWM
dfoster 12/8/2008 FIRST
-HECKED 200 Bedford Street, Manchester, NH 03101
(603) 666-3906 - FAX (603)666-3907
UMLESS OTHERMWISE SPECIFIED
TOLERANEES: (INCHES) TITLE
FRAC. +/-1/32
2009 FRC Tearn Trailer
.00 +/- .01
SIZE |DWG NO REV
.000 +/- 005 D TE-09000
ANGULAR +/- 25Deg.  [PCHLE \ SHEET 2 OF 8
8 T 7 I 3 I 5 45 4 | | 2 | 1



~1

Small Bumper - Left

Small Bumper - Right

0

DR AWM
dfoster

12/8/2008

CHECKED

UNLESS OTHERWI
TOLERANLES: (INCHES)

SE SPECFED

FIRST

200 Bedford Street, Manchester, NH 03101
(603) 666-3906 - FAX (603)666-3907

TITLE
FRAC. +/-1/32
2009 FRC Tearn Trailer
.00 +/- .01
SIZE |DWG NO REV
.000 +/- 005 D TE-09000
ANGULAR +/- .25 Deg. SCALE

2

SHEET 3 OF 8
1




/__\“ ar construction and attachment of Team Vision Target,
refer to document TE-09010.

se hot glue gun to attach all Uprights and DR AN
Center Tube to Top Plate. dfoster 12/8/2008 FIRST
-HECKED 200 Bedford Street, Manchester, NH 03101
se hot glue gun to attach all Uprights and Center Tube INLESS OTHERWISE SPECIFIED, (603) 666-3906 — FAX (603)666-3907
to Bottom Plate. Tubes should protrude 1/4" from Bottom Plate. TOLERANLES: (INCHES) TITLE
FRAC. +/-1/32
2009 FRC Tearn Trailer
.00 +/- .01
SIZE |DWG NO REV
.000 +/- 005 D TE-09000
ANGULAR +/- 25Deg.  FCALE |sneeT 4 or 3
2 | 1




| 7 ] 6 ] 4 | 2 ] 1
el el ow o
[te) — [te) [te) = w0
= 2 F 2 & Fs s £ = SR 5w &
T o o — oo - — o o ¥ o I 3-2 g & o
:‘ — — — ()} o — — ) ()} — — — ?—T — o o [ o —
o= = = = = = = = = = = = =
— [t} [ [t} [t} [t} o [t} [ [t} [t} [ [t} —
16 7/16
tf L_‘_IL“h
2x 14 11/16
24 12 5/16 ™~
20 / . (:) \
L
248 15/16 +—- @ 714 - | —ax #ie
2% 81/4 1 ; THRU
f
412
2% 534
+ + 23142 I O
- ©-
. ‘ 2% 3/4 I W .
0
0
. | O O | e
TYP.
-0 s )
6 3/4
% 5 344 —+ +
2% 81/4 .
@
2% 8 15/16 ! 111/4
X9
2X 12 5/16 ote: Undeminsioned hole patterns to be dimensioned
the same as part TE-09000-01
15 3/4
2 14 11/16
16 7/16 3L
THRLU
Item Number: 19, TE-09000-01
Description: Top Plate, Team Trailer Item Number: 18, TE-09000-02
Material: 1/4" Luan Plywaood Description: Bottom Plate, Team Trailer
Quantity: 1 Material: 1/4" Luan Plywood
Quantity: 1
(1 1/2)— ]
2
I'sl I
[} N S———
e !
o
3/8
?hrt DRAWN
dfoster 12/8/2008 FIRST
CHECKED
Itemn Number: 17, TE-09000-03 20([5] g%dg‘;rg ;Sgt(r]eﬁ‘*t_'_M'fR;héSggr)' 6'\2_ 309301;]1
Description: Wheel Mount, Team Trailer UNLESS OTHERWISE SPECIFIED.
Material: 2x4 Pine Lurnber TOLERANLES: (INCHES}
al: TITLE
Quantity: 2 FRAC. +/-1/32
2009 FRC Tearn Trailer
.00 +/- .01
SIZE |DWG NO REV
.000 +/- 005 D TE-09000
ANGULAR +/- 25Deg.  [PCALE \ SHEET 5 OF 8
I 7 | & I 4 | I 2 I 1




|
(B43116) 11/ - @14 T

o
~
-
=
1

,_______________________________ Item Number: 16, TE-09000-04

Description: Center Tube, Team Trailer
Material: 4" Hancor Sewer Pipe (o similar)
Quantity: 1

($1 5/16)

—] Item Number: 15, TE-09000-05

Description: Lbright 1, Team Trailer

Material: 1" Schedule 40 Electrical Conduit (Gray PVC)
Quantity: 2

(1 5/16)

Item Number: 14, TE-09000-06
Drescription: Upright 2, Team Trailer

Material: 1" Schedule 40 Electrical Conduit (Gray PVC)
Quantity: 2

(1 5/16)

Ttem Number: 13, TE-03000-07
Description: Upright 3, Team Trailer
Material: 1" Schedule 40 Electrical Conduit (Gray PVC)

Quantity: 2

DR AWM
dfoster

12/8/2008

CHECKED

UNLESS OTHE
TOLERANLES: (INCHES)

RWISE SPECIFIED

FIRST

200 Bedford Street, Manchester, NH 03101
(603) 666-3906 - FAX (603)666-3907

FRAC.

+-1/32

.00

+/- 01

TITLE

2009 FRC Tearn Trailer

.000

+/- .005

SIZE
D

DWG WO

TE-05000

ANGULAR

+/- 25 Deg.

ISCALE

2

SHEET 6 OF 8
1




(1 5/16)

Item Number: 12, TE-09000-03
Description: Upright 4, Team Trailer
Material: 1" Schedule 40 Electrical Conduit (Gray PYC)

Quantity: 2

(1 5/16)

34 1/8

Item Number: 11, TE-09000-09
Description: Lbright 5, Team Trailer
Material: 1" Schedule 40 Electrical Conduit (Gray PVC)

Quantity: 2

(@1 5/16)

Ttem Number: 10, TE-03000-10
Description: Upright 6, Team Trailer
Material: 1" Schedule 40 Electrical Conduit (Gray PYC)

Quantity: 2

16 1/4

11 1/2

—23/3

le—2 14—

}

% Pl
THRU

Ttem Number: 3, TE-09000-14
Description: Bumper Plate, Team Trailer
Material; 1/2" Plywood

Quantity: 4

ﬁ_|»(1/2)

DR AWM
dfoster

12/8/2008

CHECKED

UMLESS OTHERMWISE SPECIFIED

TOLERANLES: (INCHES)

FIRST

200 Bedford Street, Manchester, NH 03101
(603) 666-3906 - FAX (603)666-3907

FRAC.

+-1/32

.00

+/- 01

TITLE

2009 FRC Tearn Trailer

.000

+/- .005

SIZE
D

DWG WO

TE-05000

ANGULAR

2

+/- 25 Deg.

ISCALE

SHEET 7/ OF 8
1




23748

23 1/2

91/2

(@21/2) Thru
(@#15/18) 12 |.._ O
2x 607 - ¢77;77¢77;77¢7}‘E s
/ b Full R

Item Number: 8, TE-09000-15
Description: Bumper MNoodle, Team Trailer
Material: Pool MNoodle

Item Number: 4, TE-09000-19
Description: Tongue, Team Trailer

- Material: 3/4" Electrical Conduit (galvanized steel)
tity: 8
Quantity Quantity: 1
By pa— | . |
%
b1 7/8) | 1 5/8 =
Item Number: 7, TE-09000-16 y
Description: Bumper Mount, Team Trailer Iy =—3/8
Material: 2x4 Pine Lumber f (@4 7/16)
Quantibty: 12 —

]

s

" \
3K Piia
i1 1/2 11/8 Thru
- — — ]
= Ttem Number: 3, TE-09000-20
= Description: End Cap, Team Trailer
Material: 4" Sewer Pipe End Cap (white PYC)
_____________+___l_ | | Quantity: 1
B! ==
%jﬁ“ g Ttemn Number: 6, TE-09000-17
Description: Bumper Plate (small}, Team Trailer
Material: 1/2" Plywood 7 5.8 @
Quantity: 2 o7 it
! {
2 @14 %
Thru
‘ 18 14 |
‘ Ttem Number: 2, TE-09000-21
> 1/ Description: Target Mount, Team Trailer
@2 172) Material: 1/2" Plywood
Quantity: 1
20 609
DR AN
It Number: 5, TE-09000-18 dioster 12/8/2008 FIRST
Dggt‘:lripl::?;n?gurﬁperihloodh; (small), Team Trailer e 200 Bedford Street, Manchester, NH 03101
Material: Pool MNoodle UNLESS OTHERWISE SPECIFIED (603) 666-3906 — FAX (603)666-3907
Quantity: 4 FOLERANLES: (INCHES) TITLE
FRAC. +/-1/32
2009 FRC Tearn Trailer
.00 +/- .01
SIZE |DWG NO
.000 +/- 005 D TE-09000
ANGULAR +/- 25Deg.  [PCALE \ SHEET B OF 8
1

T 7 I 3 [ 5 45 ] I 3 | 2 |




